

VELCRO EUROPE, S.A

Ctra. Mataró a Granollers, km. 5,8
08310 ARGENTONA (Barcelona) Spain
Phone: (+34) 93 758 32 98 - Fax: (+34) 93 396 98 20
infovesa@velcro.com / cs_emea@velcro.com - <http://www.velcro.com>

**CERTIFICATE
OF ANALYSIS****7080962**

Date: 06.07.2020

Page: 1 of 5

SHIP TO**PIXC'L Sarl**

26-28 Rue du Chemin Vert
78610 - LE PERRY EN YVELINES - FRANCE

BILL TO**PIXC'L Sarl**

26-28 Rue du Chemin Vert
78610 - LE PERRY EN YVELINES - FRANCE

CUSTOMER No.	TAX ID.	SUPPLIER No.	SALES PERSON	SERVICE CONTACT	E-MAIL
197806	FR49494025539		Jacquemain, Emmanuel	Yvette Ufitinema	yufitinema@velcro.com
DELIVERY	ORDER NUMBER	CUSTOMER PO	TEST DATE		
22382777	9031124	2365	06.03.2020		

DESCRIPTION	UoM	QTY. SHIPPED	BATCH NUMBER
VELCRO® brand FRT LOOP 20MM WHITE 010 25 M E01002001019925 /	M	125	709346911

Material tested according federal aviation regulations 25853 (a) App. F, Part 1, (a) (1) (ii) (b) (1) (2) (3) (4) (8). CS 25.853 (a) appendix F1(A)(1) (amdt 27)

CHARACTERISTIC	SPECIMEN N°			MEAN RESULT	SPECIFICATION REQUIREMENT (NOT EXCEEDING)	COMPLIANCE
	1	2	3			
Burn Length mm.	72	77	80	76	200	PASS
Combined after flame and glow time, seconds	2	1	1	1	15	PASS
Flaming time of drips, seconds	2	2	2	2	5	PASS

Work Instruction 501-ANNEX-C

The test has been done at tape width. Samples selected randomly of the order. The results only affect to the samples tested in this order.

This report is issued by electronic data processor and therefore carries no signature.

All documents managed by the software "GESDOC" are submitted to a controlled documentation system. Any printed copy should be considered immediately obsolete with the exception of the "controlled copy". The content of this document should be considered confidential and for internal use only. This report should be not reproduced partially without the written authorization of **VELCRO EUROPE, S.A**